


 

 

 

 

 

          

 

COMPENDIUM OF        
RECYCLE AND REUSE OF 
WASTEWATER 
In 54 Million Plus Cities

 
 
 
 
 
 

Central Public Health and Environmental Engineering Organisation (CPHEEO) 
Ministry of Housing and Urban Affairs, Government of India 

September 2021 
mohua.gov.in / cpheeo.gov.in 



 

 

 

 

 

 

 

 
Disclaimer 

 

The information contained herein has been obtained from ULBs and data was collected over a period 
of 6-9 months. Ministry shall have no liability for errors, omissions or inadequacies in the 
information contained herein or for interpretation thereof. Keeping in view of the latest 

developments, this compendium may be updated from time to time. 
[...]
Sewage Treatment Plant at Banganga, Charcop and Colaba are presented as successful recycle and 
reuse of wastewater projects in Greater Mumbai.  
 

Name/Location of 
the Sewage 
Treatment Plant 

Banganga Charkop Colaba 

Capacity  1.5 MLD 6MLD 37 MLD 

Year of 
commissioning 

2014 Constructed in 1992 
by MHADA & Handed 
over to MCGM in 
2010 (Technology 
upgradation in 2017 
to RMBR) 

2020 

Total Capital cost Rs. 2.50 Cr. Rs. 6.67 Cr. Rs. 137 Cr. 

Technology adopted Secondary Treatment-
Rotating Media Bio 
Reactors. 
 
Tertiary Treatment-
Dual Media 
Filters/Activated 
Carbon Filters/ 
Disinfection by 
Ozonization and 
sodium hypochlorite 
dosing. 

Secondary Treatment- 
RMBR technology 
 
Tertiary Treatment-
Dual Media Sand 
Filters. Disinfection by 
Ozonization 

Secondary 
Treatment-
Sequential batch 
reactor 
 
Tertiary 
Treatment-Disk 
Filter. Disinfection 
by Chlorination 

36



 
 

Quantity of 
wastewater received 
and treated  

1.5 MLD  4.8 MLD 24 MLD 

Quantity of recycle 
and Reuse 

Approximately  0.3 
MLD treated water 
utilized for gardening  

Approx. 0.10 MLD  Approx. 1MLD 

Area/ Purpose of 
reuse 

Plantation  & gardening  
purpose 

Landfill / horticulture Gardening 

Agency responsible 
for O & M 

M/s Naik 
Environmental 
Engineers Private 
Limited. 

M/s. Naik 
Environmental 
Engineers Private 
Limited.  

M/S. Suez India 
Private Limited.  

Operation and 
Maintenance cost  

Rs. 0.29 Cr. per year Rs. 2.01 Cr (for 8 years) Rs. 141 Cr (for 15 
years) 

Energy cost  Approximately 11.75 
Lakhs/ year (As per 
2020’s energy 
consumption) 

Approximately 29.2 
Lakhs/ year 

Approximately 2.5 
Cr/year 

Consumables/Repairs Included in O &M cost Included in O &M cost  Included in O &M 
cost 

Cost of Manpower ( 
Skilled and Unskilled) 

Included in O &M cost Included in O &M cost Included in O &M 
cost 

Cost of production of 
Per KLD ( Secondary 
Treatment) 

O&M cost approx. 
Rs.9.50/ KL (inclusive of 
energy cost) + Rs. 5.02 
(amortization cost incl. 
of capital cost of Plant 
Installation) 
=Rs.14.52/KL  

O&M cost approx. 
Rs.3.15/ KL  (inclusive 
of Energy cost & O&M 
Cost) 

O&M cost approx. 
Rs.19.40/ KL 
(inclusive of energy 
cost)   

Sludge generation 10-15 kg/day  30-40 kg/day 2-3 MT/month 

Mode of treatment & 
disposal of sludge 

Biologically digested 
dried sludge is used as 
manure in the Garden 

Biologically digested 
dried sludge is used as 
manure in the 
Gardens 

After stabilization 
of sludge at site, it 
is disposed at land 
fill site in Navi 
Mumbai 

 

The treated sewage water at Banganga STP is being supplied at the rate of Rs. 3.27 per KL to Raj 
Bhavan, Honorable Governor’s house where it is used for gardening purpose.  

Treated sewage water at Charkop STP is being supplied to scientifically closed Gorai dumping ground 
for gardening purpose and it is used for fire-fighting purpose in local area, as and when required. The 
plant at Dadar supplies treated sewage water to Pramod Mahajan Garden located in Dadar for 

37



 
 
gardening purpose. These initiatives of reuse of treated wastewater for non-potable purposes saves 
and replaces precious drinking water and has the capacity to generate revenue for MCGM. 

Colaba STP is recently commissioned in April 2020 and proposal for supply of treated wastewater to 
military area in Colaba is in pipeline which will generate revenue for MCGM.  

Performance of Treatment Plant 

1. Banganga STP 

Sl.No. Parameters Sewage 
inflow1 

Design 
value2 

After 
treatment3 

 1 Biological Oxygen Demand (mg/l) 100-200 100-200 Upto 5  

 2 Chemical Oxygen Demand (mg/l) 200-400 200-400 Up to 30 

 3 Total Suspended Solids (mg/l) 100-200 100-200 Up to 10  

 4 Total Nitrogen (mg/l) 10-14 ≤10 ≤10 

 5 Total Phosphorous (mg/l) - - - 

 6 Faecal Coliform (MPN/100ml) - ≤200 
Nos/100ml 

≤200 
Nos/100ml 

 
2. Charcop STP 

Sl.No. Parameters Sewage 
inflow1 

Design 
value2 

After 
treatment3 

 1 Biological Oxygen Demand (mg/l) 100-200 ˂5 ˂5 

 2 Chemical Oxygen Demand (mg/l) 200-300 ˂50 ˂50 

 3 Total Suspended Solids (mg/l) 100-200 ˂5 ˂5 

 4 Total Nitrogen (mg/l) - - - 

 5 Total Phosphorous (mg/l) - - - 

 6 Faecal Coliform (MPN/100ml) - ≤200 
Nos/100ml 

≤200 
Nos/100ml 

 
3. Colaba STP 

Sl.No. Parameters Sewage 
inflow1 

Design 
value2 

After 
treatment3 

 1 Biological Oxygen Demand (mg/l) 198-250 250 10 

 2 Chemical Oxygen Demand (mg/l) 378-500 500 50 

 3 Total Suspended Solids (mg/l) 227.300 500 5 

 4 Total Nitrogen (mg/l) 13.5-20 620 ˂1 

 5 Total Phosphorous (mg/l) 3.9-6 6 ˂1 

 6 Faecal Coliform (MPN/100ml) - ≤200 
Nos/100ml 

Below 
detectable 
limit  

                1 Influent refers to inflow of sewage 
                 2 Design value refers to system handling capacity  
                 3 Effluent refers to treated wastewater  

38



 
 

Photos of STPs 
 

  
              1.5 MLD STP at Banganga                    6 MLD STP at Charcop 
 

37 MLD STP at Colaba 

 

 

 

 

 

 

 

 

 

 

 

 

 

39



 
 

RECYCLE AND REUSE OF WASTEWATER IN GWALIOR 

 
Gwalior is one of the City of Madhya Pradesh and has a population of 11.59 Lakhs (as per 2011 census) 
residing in 423.35 Sq. km of municipal corporation area. The city generates 169 MLD of wastewater. 
Gwalior Municipal Corporation is responsible for providing water supply and sewerage services to the 
city. It has so far established 5 Sewage Treatment Plants (STPs) in the city with a total treatment 
capacity of 223 MLD. 169 MLD of wastewater is treated through secondary treatment technologies by 
adopting Activated Sludge Process (ASP) technology and Sequential Batch Reactor(SBR). The treated 
wastewater is realised into the canal and as per the agreement with irrigation department, it gets 
utilised for various irrigation and agricultural purpose as and when required.  
 
Sewage treatment plant of 65 MLD located at Laltipara and 145 MLD located at Jalalpur have been 
presented as successful recycle and reuse of wastewater projects in Gwalior. 

Name/Location of the 
Sewage Treatment Plant 

 Laltipara  Jalalpur  

Capacity  65 MLD 145 MLD 

Year of commissioning 2020 2020 

Implemented by Gwalior Municipal 
Corporation  

Gwalior Municipal 
Corporation 

Total Capital cost Rs. 207.96 Cr Rs. 173.326 Cr 

Quantity of wastewater 
received & treated 

38.29 MLD 84 MLD 

Technology adopted Sequential Batch Reactor 
(SBR) 

Sequential Batch Reactor 
(SBR) 

Quantity of treated 
wastewater 
Reused 

32 MLD  
(25 MLD for agriculture 
 4 MLD for horticulture 
 3 MLD for  firefighting) 

60 MLD for agriculture 

Agency responsible for O & M M/s Jayanti super 
construction Pvt. Ltd. 
Mehsana, Gujarat 

M/s Envirad Project Pvt. Ltd. 
Kanpur (U.P) 

Operation and Maintenance 
cost  

Rs. 40.70 Cr For 10 Years 
(including cost of laying 
sewer line) 

Rs. 26.68 Cr For 10 Years 
(including cost of laying 
sewer line) 

Consumables and repairs Included in O & M Included in O & M 

Energy cost Rs. 29.5 Cr For 10 Years Rs. 69.7 Cr For 10 Years 

Cost of manpower 
(Skilled and Unskilled) 

Included in O & M Included in O & M 

40



 
 

 
Performance of Treatment Plant 
 

1. 65 MLD STP in Laltipara 

Sl.No. Parameters 
Sewage 
inflow1 

Design value2 
After 
treatment3 

 1 Biological Oxygen Demand 
(mg/l) 

180 mg/l 230 mg/l 10 mg/l 

 2 Chemical Oxygen Demand (mg/l) 464 mg/l 500 mg/l 50 mg/l 

 3 Total Suspended Solids (mg/l) 250 mg/l 223 mg/l 10 mg/l 

 4 Total Nitrogen (mg/l) 37 mg/l 40 mg/l 10 mg/l 

 5 Total Phosphorous (mg/l) 8 mg/l 8 mg/l 2 mg/l 

 6 Faecal Coliform (MPN/100ml) 46000MPN 

/100mL 

107/100 mL 100 

MPN/100mL 

 
 
 
 
 
 
 
 
 
 
 
 
 

O & M cost /KL (treated 
wastewater) for secondary 
treatment 

Rs.1.74 / KL at full capacity  
 

Rs.0.511/ KL at full capacity 

Cost of production of Per KLD 
treated wastewater  

Rs. 3 per KLD Rs. 13.44 per KLD 

Sludge generation 15 m3/day 30  m3/day 

Mode of treatment & 
disposal of sludge 

Thickened sludge is 
pumped to centrifuge unit 
for dewatering. By 
centrifuging 80 % water is 
removed from sludge 
which is redirected to inlet 
unit. Wet cake generated is 
taken by contractor to sell 
it. 

Thickened sludge is pumped 
to centrifuge unit for 
dewatering. By centrifuging 
80 % water is removed from 
sludge which is redirected to 
inlet unit. Wet cake 
generated is taken by 
contractor to sell it. 

41



 
 

2. 145 MLD STP in Jalalpur 
 

Sl.No. Parameters Sewage inflow1 
Design 
value2 

After 
treatment3 

 1 Biological Oxygen Demand 
(mg/l) 

153.5 mg/l 230.40 mg/l 10 mg/l 

 2 Chemical Oxygen Demand 
(mg/l) 

393 mg/l 500.00 mg/l 50 mg/l 

 3 Total Suspended Solids (mg/l) 291 mg/l 223.30 mg/l 10 mg/l 

 4 Total Nitrogen (mg/l) 38 mg/l 40.00 mg/l 10 mg/l 

 5 Total Phosphorous (mg/l) 3.68 mg/l 8 mg/l 2 mg/l 

 6 Faecal Coliform (MPN/100ml) 9.77/100mL 107/100mL 100 

MPN/100mL 

       1 Influent refers to inflow of sewage 
       2 Design value refers to system handling capacity  
       3 Effluent refers to treated wastewater  

 

Photos of STPs 

 
65 MLD STP at Laltipara 

 
145 MLD STP at Jalalpur 

 

42



 
 

RECYCLE AND REUSE OF WASTEWATER IN HYDERABAD 
 
Hyderabad is the capital city of Telangana and has a population of 74.9 Lakhs (as per 2011 census) 
residing in 1451.91 Sq. km of municipal corporation area. The city generates 1975.44 MLD of 
wastewater. Greater Hyderabad Municipal Corporation (GHMC) and Hyderabad Metropolitan 
Development authority (HMDA) is responsible for providing water supply and sewerage services to 
the city. They have so far established 21 Sewage Treatment Plants (STPs) in the city with a total 
treatment capacity of 772.30 MLD. Out of the present treatment capacity, 772.3 MLD of wastewater 
is being treated through secondary treatment process by adopting technology like sequential batch 
reactor (SBR), Activated Sludge process, etc. and of this 60 MLD is treated by tertiary treatment 
technology like ultrafiltration. 70 MLD of treated wastewater is reused for different purposes like 
horticulture, landscaping and for the purpose of lake balancing. 
 
The STP located at Balkapur nala and Khajaguda have been presented as successful recycle and reuse 
of wastewater projects in Hyderabad.     

Name/Location of the 
Sewage Treatment Plant 

Balkapur nala, Khairatabad  Khajaguda  

Capacity 20 MLD 7 MLD 

Year of commissioning 2012 2017 

Implemented by HMDA (Hyderabad Metropolitan 
Development Authority) 

HMWSSB (Hyderabad 
Metropolitan Water Supply 
and Sewerage board ) 

Total Capital cost Approximately Rs.28 Cr Approximately Rs.7.85 Cr 

Contribution by ULB and 
private agency 

ODA loan from Japan (JICA) JNURM 

Quantity of wastewater 
received and treated 

20 MLD 7 MLD 

Technology adopted Secondary treatment –Biological 
Nutrient Removal (BNR) 
Tertiary treatment – Ultrafiltration 
using membranes 

Secondary treatment –MBBR 
Moving Bed Bio Reactor  
 

Quantity of wastewater 
reused 

Horticulture = 2 MLD 
Landscaping = 2.5 MLD 
Lake balancing of Hussain Sagar = 
15.5 MLD 
Total = 20 MLD 

Landscaping = 250 KLD 
Lake balancing of Khajaguda         
= 6.75 MLD 
Total = 7 MLD 

Agency responsible for O 
& M 

Aquatech Systems Asia Pvt. Ltd. M/S Ramky Infrastructures  
Pvt. Ltd. 

Operation and 
Maintenance cost 

Rs. 12.42 Lakhs Per month 
(excluding energy cost) 

Rs. 3.90 Lakhs Per month 
(excluding energy cost) 

Energy cost Approximately Rs. 19 Lakhs per 
month 

Approximately Rs. 2.70  Lakhs 
per month 

43



 
 

 
Out of 20 MLD wastewater reused from the STP at Balkapurnala, 2 MLD is used for Horticulture, 2.5 
MLD is used for Landscaping and 15.5 MLD is used for lake balancing in Hussainsagar.  

Out of 7 MLD wastewater reused from the STP at Khajaguda, 250 KLD is used for Landscaping and 6.75 
MLD is used for lake balancing of Khajaguda. The reuse of treated wastewater has dual benefit of 
saving the fresh water consumption and the cost incurred on the water bill. It also has potential to 
generate income for the ULB by sale of treated wastewater. 

 
Performance of Treatment Plant  

1. Balkapur nala STP 
 

Sl.No. Parameters Sewage inflow1 
Design 
value2 

After 
treatment3 

 1 Biological Oxygen Demand (mg/l) 290 mg/l 150-300 
mg/l 

<2mg/l 

 2 Chemical Oxygen Demand (mg/l) 574 mg/l 200-650 
mg/l 

<50 mg/l 

 3 Total Suspended Solids (mg/l) 131 mg/l 200-
300mg/l 

<1 mg/l 

 4 Total Nitrogen (mg/l) 56 mg/l 35-70 mg/l 5.4 mg/l 

 5 Total Phosphorous (mg/l) 7.2 mg/l 6-10 mg/l 0.19 mg/l 

 6 Faecal Coliform (MPN/100ml) 900 - <100 
MPN/100ml 

 

 

 

 

 

 

Consumables and repairs Rs. 5.46 Lakhs per month Rs. 1.88 Lakhs per month 

Cost of manpower 
(skilled and unskilled) 

Rs. 6.66 Lakhs per month Rs. 2.02 Lakhs per month 

O&M cost per KLD 
treated wastewater 

Secondary treatment – Rs. 3.96/KLD 
Tertiary treatment – Rs. 5.24/KLD 

Secondary treatment – Rs. 
3.29/KLD 

Cost or production per 
KLD treated wastewater 

Secondary treatment – Rs. 3.96/KLD 
Tertiary treatment – Rs. 5.24/KLD 

Secondary treatment – Rs. 
3.29/KLD 

Sludge generation 4 m3/day 0.2 m3/day 

Mode of treatment & 
disposal of sludge 

Centrifuge process using decanters Centrifuge process  

44



 
 

2. Khajaguda STP 
 

Sl.No. Parameters 
Sewage 
inflow1 

Design value2 
After 
treatment3 

 1 Biological Oxygen Demand 
(mg/l) 

290 mg/l 250-350 mg/l < 20 mg/l 

 2 Chemical Oxygen Demand 
(mg/l) 

574 mg/l 300-500 mg/l <100 mg/l 

 3 Total Suspended Solids (mg/l) 131 mg/l 300-500mg/l <30 mg/l 

4 Total Phosphates  2.92 mg/l - 0.75 mg/l 

5 Total kjeldahl nitrogen as N 18 mg/l - 0.26 mg/l 

6 Faecal Coliform (MPN/100ml) 900 5.0 X 
107MPN/100 ml 

<1000MPN/
100 ml 

        1 Influent refers to inflow of sewage 
        2 Design value refers to system handling capacity  
        3 Effluent refers to treated wastewater  

  
Photos of STPs 

   

20 MLD STP at Balkapur Nala  

  
7 MLD STP at Khajaguda  

 

45



 
 

RECYCLE AND REUSE OF WASTEWATER IN INDORE 
 
Indore is one of the major cities of Madhya Pradesh and has population of 19.9 lakh (As per census 
2011) living in 267 Sq. km of municipal corporation area. The city generates 312 MLD of wastewater. 
Indore Municipal Corporation (IMC) provides water supply and sewerage services to the city. IMC has 
so far established 10 Sewage Treatment Plants (STPs) in the city with a total treatment capacity of 
412.5 MLD based on secondary treatment technologies like Activated Sludge Process, Sequential 
Batch Reactor etc. Out of the 412.5 MLD, 101.5 MLD of wastewater is reused for different purposes 
like horticulture, landscaping, irrigation, construction, vehicle washing in IMC, urinal washing, 
fountains, divider washing, footpath cleaning, etc. 
Sewage Treatment Plant of 245 MLD capacity in kabitkhedi has been presented as successful recycle 
and reuse of wastewater project in Indore.  

  

 

91 MLD from 245 MLD plant in Kabitkhedi and 10.5 MLD from other STPs is reused for various 
purposes. Reuse of wastewater from Kabitkhedi 245 MLD plant is done through pipe line network of 

Name/Location of the Sewage 
treatment Plant 

kabitkhedi 

Capacity  245 MLD 

Year of commissioning 2016 

Implemented by Indore Municipal Corporation  

Total Capital cost Rs. 194 Cr. 

Technology adopted Sequential Batch Reactor (SBR) 

Quantity of wastewater reused 91 MLD 

Area of reuse Horticulture, landscaping, irrigation and construction 

Agency responsible for O & M M/S Toshiba Water solutions. 

Operation and Maintenance cost  Rs. 1.36 Cr per month (all inclusive) 

Energy cost Rs. 1.05 Cr per month 

Consumables/Repairs Rs. 0.11 Cr per month 

Cost of manpower (Skilled & 
Unskilled personnel) (Rs) 

Rs. 0.20 Cr per month 

Sludge generation 7.95 m3/day   

Mode of treatment & disposal of 
sludge 

Sludge is collected from all the STPs and is sent to 
the landfill site of the city where it is get mixed with 
wet waste and is treated further for the making of 
compost. 

46



 
 
around 34 km and overhead tank of 3ML located at meghdoot garden. Treated wastewater is supplied 
[...]
 2 Chemical Oxygen Demand (mg/l) 343 mg/l 50 mg/l 43 mg/l 

 3 Total Suspended Solids (mg/l) 305 mg/l 50mg/l 46 mg/l 

 4 Total Nitrogen (mg/l) - - - 

 5 Total Phosphorous (mg/l) - - - 

 6 Faecal Coliform (MPN/100ml) - 1000 
MPN 

500 

  
80 MLD STP in Naini 

 

 
Channel used for agricultural purpose 

72



 
 

RECYCLE AND REUSE OF WASTEWATER IN PUNE 

Pune is one of the major cities of Maharashtra with urban population of 31 Lakhs (as per 2011 census) 
living in 243.96 Sq. km of municipal corporation area. The city generates 750 MLD of wastewater. Pune 
Municipal Corporation (PMC) is responsible to provide water supply and sewerage services to the city. 
PMC has so far established 10 Sewage Treatment Plants (STPs) in the city with a total treatment 
capacity of 567 MLD. However, 535 MLD of wastewater is actually being treated through secondary 
treatment technologies like Activated sludge process, modified activated sludge process, sequential 
batch reactor etc. Out of 535 MLD of the total treated wastewater, around 400 MLD is reused for 
irrigation purposes as per requirement from irrigation department. Wastewater is also reused for 
various other purposes like construction, road cleaning etc. wherein tankers are sent to different STPs 
in the city to facilitate the water requirements. 

New Naidu STP, Bopodi STP and Erandawane STP have been presented as successful recycle and reuse 
of wastewater projects in Pune.   

Name/Location of the 
Sewage Treatment Plant 

Bopodi STP Erandawane STP New Naidu STP 

Capacity  18 MLD  50 MLD 115 MLD  

Year of commissioning 2003 2004 2010 

Total Capital cost Rs. 5.36 Cr Rs. 11.61 Cr Rs. 40.15 Cr  

Technology adopted Modified 
Activated Sludge 
Process 

Extended 
Activated Sludge 
Process 

Activated Sludge 
Process 

Quantity of wastewater 
treated (2019 – 2020) 

16.48 MLD 48.3 MLD 101 MLD  

Total treated sludge 
generated 

3 Ton/day 6 Ton/day 10 Ton/day 

Agency responsible for O & 
M 

M/s J.D Khandeshi M/s Toshiba 
Water Solution 
Pvt. Ltd. 

M/s Vishvaraj 
Environment Pvt. 
Ltd. 

Operation and 
Maintenance cost 
(Including consumables+ 
cost of manpower ClO2+Lab 
testing) 

Rs. 4.06 crore  for 
5 years 

Rs. 6.87 crore for 5 
years 

Rs. 7.71 crore for 5 
years  

 

Energy cost Rs. 64 Lakh per 
annum 

Rs. 178 Lakh per 
annum (including 
energy cost of 
pumping station) 

Rs. 163 lakh per 
annum 

 

73



 
 
Treated wastewater from all the 10 STPs in the city are released to Mula and Mutha river which 
confluence to form Mula-mutha river. Pumping stations are constructed at the downstream to pump 
the water into irrigation canals. This was done in 2015 to meet the water demand for irrigation. As per 
requirement from Irrigation Department, around 400 MLD of treated wastewater is supplied for 
agricultural purposes thereby saving the fresh water. The generated sludge is used as fertiliser in 
Agriculture/horticulture department. 
 
Huge quantity of garbage material from drains disturb the screening process, which is often the main 
challenge in operation and maintenance of STP. The life of present STPs in the city have exceeded 15 
years therefore, by installing new types of screens, grit removal arrangement, blowers, centrifuge etc. 
treatment can be further improved in these STPs.  

Performance of Treatment Plant 

1. Bopodi STP 

Sl.No. Parameters Sewage 
inflow1 

Design 
value2 

After 
treatment3 

 1 Biological Oxygen Demand (mg/l) 150-180 250 8-10 

 2 Chemical Oxygen Demand (mg/l) 200-300 350 15-25 

 3 Total Suspended Solids (mg/l) 160-200 300 10-15 

 4 Total Nitrogen (mg/l) - - - 

 5 Total Phosphorous (mg/l) - - - 

 6 Faecal Coliform (MPN/100ml) - - <100 

 
2. Erandawane STP 

Sl.No. Parameters 
Sewage 
inflow1 

Design 
value2 

After 
treatment3 

 1 Biological Oxygen Demand (mg/l) 140-160 250 7-10 

 2 Chemical Oxygen Demand (mg/l) 250-300 350 20-30 

 3 Total Suspended Solids (mg/l) 180-210 300 10-15 
 4 Total Nitrogen (mg/l) - - - 

 5 Total Phosphorous (mg/l) - - - 

 6 Faecal Coliform (MPN/100ml) - - <100 

 

 

 

 

 

 

74



 
 

3. New Naidu STP 

Sl.No. Parameters Sewage 
inflow1 

Design 
value2 

After 
treatment3 

 1 Biological Oxygen Demand (mg/l) 170-180 250 8-10 

 2 Chemical Oxygen Demand (mg/l) 300-330 350 20-30 

 3 Total Suspended Solids (mg/l) 160-180 300 5-15 

 4 Total Nitrogen (mg/l) - - - 
 5 Total Phosphorous (mg/l) - - - 

 6 Faecal Coliform (MPN/100ml) - - <100 
1 Influent refers to inflow of sewage 
2 Design value refers to system handling capacity  
3 Effluent refers to treated wastewater  
 

Photos of STPs 

18 MLD Bopodi STP 
 

50 MLD Erandawane STP 

 
115 MLD New Naidu STP 

 

75



 
 

RECYCLE AND REUSE OF WASTEWATER IN RANCHI 
 

Ranchi is the capital city of Jharkhand State and has a population of 10.7 Lakh (as per 2011 census) 
residing in 175.12 Sq. km of municipal corporation area. The city generates 94 MLD of wastewater. 
Ranchi Municipal corporation is responsible for providing water supply and sewerage services in the 
city. There are 7 Sewage Treatment Plants (STPs) in the city with a total treatment capacity of 10.5 
MLD. All the wastewater is treated by Phytorid Bed Technology. Approximately 7.2 MLD of treated 
wastewater is reused for agriculture, horticulture, landscaping and washing of vehicles.  
 
Sewage Treatment Plant of 2 MLD capacity located at Kadru has been presented for successful recycle 
and reuse of wastewater Ranchi. 
 

 
Treated wastewater to the tune of 1.6 MLD is reused for agriculture, horticulture, landscaping and 
washing of vehicles from Kadru 2 MLD STP in Kadru. Currently, no revenue is generated from the reuse 
of wastewater, however, the reuse of treated wastewater has dual benefit of saving the fresh water 
consumption and the cost incurred on the water bill. It also has potential to generate income for the 
ULB by sale of treated wastewater. 
 
 
 
 
 
 
 
 
 

Name/Location of the Sewage 
Treatment Plant 

Near baddisson blue, Kadru 

Capacity  2 MLD 

Year of commissioning 2018 

Total Capital cost Rs.2.83 Cr  

Quantity of wastewater received 
and treated 

2 MLD 

Technology adopted Phytorid Bed Technology  

Quantity of wastewater reused 1.6 MLD 

Agency responsible for O & M Eagle Infra India Ltd. 

Operation and Maintenance cost  Approx. Rs.1 lakh  per month (all inclusive) 

Sludge generation 3m3/month 

Mode of treatment & disposal of 
sludge 

Sludge is dumped in dumping yard. 

76



 
 
Performance of Treatment Plant 
 

Sl.No. Parameters Sewage inflow1 
Design 
value2 

After 
treatment3 

 1 Biological Oxygen Demand (mg/l) 322 - 29.4 

 2 Chemical Oxygen Demand (mg/l) 603 - 244 

 3 Total Suspended Solids (mg/l) 82 - 64 

 4 Total Nitrogen (mg/l) - - - 

 5 Total Phosphorous (mg/l) - - - 

 6 Faecal Coliform (MPN/100ml) - - - 
1 Influent refers to inflow of sewage 
2 Design value refers to system handling capacity  
3 Effluent refers to treated wastewater  

 
 Photo of STP 
 

  
2 MLD Plant in Kadru 

 

 

 

 

77



 
 

RECYCLE AND REUSE OF WASTEWATER IN SURAT 
 

Surat is one of the major cities in Gujarat and has a population of 65 Lakhs residing in 462.15 Sq. km 
of municipal area. At present, the city generates about 956 MLD of wastewater. Surat Municipal 
Corporation (SMC) provides water supply and sewerage services to the city. SMC has so far established 
11 Sewage Treatment Plants (STPs) in the city having a total treatment capacity of 1373 MLD and 
wastewater is treated through secondary treatment process. Out of 956 MLD, 115 MLD is treated up 
to tertiary level treatment. Out of the total treated wastewater about 319 MLD is being reused for 
different purposes in the city. Treated water is being reused for various industrial and horticultural 
purposes. 
 
STP of 100 MLD capacity located in Bamroli has been presented as successful recycle and reuse of 
wastewater project which was established in the year 2014. It has UASB + Extended Aeration 
technology followed by sand filtration, activated carbon filtration, reverse osmosis and ultra- filtration. 
Out of 99 MLD wastewater received & treated, 57MLD tertiary treated wastewater is reused for 
various non-potable uses. The details of Bamroli STP are as follows. 

Name / Location of the 
Sewage Treatment Plant 

Bamroli 

Capacity  100 MLD  

Year of commissioning 2014 

Implemented by Surat Municipal Corporation 

Contractor : Enviro Control Associates (I) Pvt. Ltd. 

Total Capital cost Rs. 112.16 Cr (Sewage Treatment Plant) 

Rs. 85.10 Cr (Tertiary Treatment plant) 

Contribution by ULB and 

Private Agency 

100 % (Grant from State Government) 

Technology adopted Secondary treatment - Up-flow Anaerobic Sludge 
Blanket Process + Integrated Fixed Film Activated 
Sludge process + Extended Aeration. 

Tertiary treatment - Sand Filtration / Disc Filtration + 
Ultra Filtration (UF) +Reverse Osmosis (RO) + Activated 
Carbon Filtration (ACF) 

Quantity of wastewater 
received & treated  

99 MLD 

Quantity of wastewater 
treated by tertiary 
treatment 

57 MLD  

Quantity of wastewater 
reused 

40 MLD net output 

78



 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 
Treated water is reused for various non-potable uses in various industrial clusters, for gardening 
purposes at STPs & road dividers, for sprinkling at MSW disposal site and in sewer jetting machines. 
 
In 2014, the city of Surat began supplying treated wastewater to industries in the Pandesara cluster at 
a price of Rs 18.20 per KL. This has gradually gone up to Rs 28.58 per KL till present (July 2021). At 
present, 57 MLD secondary treated wastewater (40 MLD net output - tertiary treated wastewater) is 
used for various industrial purposes (dyeing and printing) at Pandesara GIDC Area, 2 MLD is used for 
landscaping and 1 MLD is used internally in STP for chlorination system, sludge dewatering system etc. 
  
After this success and due to additional demand from Pandesara Industries, an additional 40 MLD TTP 
has been set up similarly at Dindoli STP by Surat Municipal Corporation. This plant is operational & 
supplies 40 MLD of tertiary treated wastewater to Pandesara Industries. Therefore, the current non 
potable water demand of 80 MLD at Pandesara Industrial area is being sufficed through SMC’s 40 MLD 
Tertiary Treatment Plant at Bamroli and 40 MLD Tertiary Treatment Plant at Dindoli. 
 
Further, Sachin GIDC Industrial setup, adjacent to the city has come forward to buy 35 MLD treated 
wastewater from newly constructed 35 MLD capacity Tertiary Treatment Plant at Bamroli STP since 
November 2020. Till July 2021, Rs. 233 Cr has been generated from the sale of treated wastewater. 
 
 
 

Area of reuse Non potable water in various industrial clusters, 
gardening purposes at STPs & Road Dividers, sprinkling 
at MSW disposal site, Sewer Jetting Machines in Surat.  

Agency responsible for O & 
M 

SSG Infratech Pvt. Ltd., Surat 

Operation and Maintenance 
cost (including consumables 
and repairs and cost of 
Manpower) 

Rs. 123.76 Lakhs per month (July 2021) - TTP 

Rs. 30.28 Lakhs per month (July 2021)  - STP 

Energy cost Rs. 37.74 Lakhs per month (July 2021) - TTP 

Rs. 44.18 Lakhs per month(July 2021)  - STP 

O & M cost /KL (treated 
wastewater  

Rs. 2.66 per KL (Secondary Treatment) 

Rs. 23.10 per KL (Tertiary Treatment) 

Cost of production of Per 
KLD 

Rs. 25.76 per KL 

Revenue generated from 
reuse of wastewater 

About Rs. 233 Cr till July 2021 

Sludge generation 15 - 18 Tonne/Day 

Mode of treatment & 
disposal of sludge 

Mechanical filter press. Sold as manure & remaining 
disposed in landfill sites.  

79



 
 
Some of the challenges faced by Surat Municipal Corporation with respect to sewage inflow, O & M 
etc. are listed below,  

 Variation / fluctuation in quality and quantity of sewage, particularly in ensuring that there are 
no industrial waste mixed into the sewage has been a huge challenge for SMC. 

 Buffer tank which is required to ensure consistent supply to the tertiary treatment plant. 
 Uninterruptible power supply for continuous functioning of the plant. 
 Proper treatment of reject water after Tertiary Treatment shall be planned. 
 The secondary sewage treatment plant should be so operated that the outlet parameters of 

secondary treated water match with the acceptable inlet parameters of Tertiary Treatment 
Plant and for that comprehensive Operation & Maintenance upto Tertiary Treatment Plant 
should be given to single agency.  

 Staff training is must as on site components like UF/RO are imported from other countries. So 
as to avoid dependency and in-house capacity building should be undertaken. 
 

Performance of Treatment Plant 

S.No. Parameters 
Sewage 
inflow1 Design value2 

After 
treatment3 

1 Biological Oxygen Demand (mg/l) 370 mg/l <10 mg/l <8 mg/l 

2 Chemical Oxygen Demand (mg/l) 700 mg/l <50 mg/l <40 mg/l 

3 Total Suspended Solids (mg/l) 350 mg/l <20 mg/l <15.8 mg/l 

4 Total Nitrogen (mg/l) 32 mg/l <10 mg/l <10 mg/l 

5 Total Phosphorous (mg/l) 7 mg/l ≤2 (as 
dissolved 
phosphorous) 

≤2 (as 
dissolved 
phosphorous) 

6 Faecal Coliform (MPN/100ml) 1 x 105 
MPN/100 
ml 

<100 
MPN/100 ml 

<100 MPN/100 
ml 

1 Influent refers to inflow of sewage 
2 Design value refers to system handling capacity  
3 Effluent refers to treated wastewater 

 

 

 

 

 

 

 

 

 

 

80



 
 
Photos of STP 

  

Bamroli STP – Secondary Treatment Plant Bamroli STP – Tertiary Treatment Plant 

Aerial view of 100 MLD STP at Bamroli  

 

 

 

 

 

 

81



 
 

RECYCLE AND REUSE OF WASTEWATER IN VADODARA 
 

Vadodara is one of the major cities of Gujarat and has population of 17.4 Lakhs (as per 2011 census) 
living in 220.33 Sq.km of Vadodara municipal corporation area. The city generates 409 MLD of 
wastewater. Vadodara Municipal Corporation (VMC) is responsible to provide water supply and 
sewerage services to the city. VMC has so far established 7 Sewage Treatment Plants (STPs) in the city 
with a total treatment capacity of 276.5 MLD. However, 273 MLD of wastewater is being treated 
through secondary treatment process out of which 32 MLD is treated through tertiary treatment 
process (UV and media filtration). Out of 273 MLD treated, 3.2 MLD is reused in the city. 
 
VMC has provided 78 MLD STP at Rajivnagar as successful recycle and reuse of wastewater project in 
Vadodara.  The wastewater is treated by SBR technology followed by media filtration and UV. Of the 
2MLD which is reused, 1.5 MLD is used for horticultural purposes and 0.5 MLD is reused in the sewer 
cleaning machine in the city, thereby saving fresh water of 2 MLD. Sale of treated water has the 
potential to generate an income for the ULBs. VMC have MoU with Ceres Biotech Pvt. Ltd. for 
collecting sludge from STP and they use it to make Fertilizer.  
 

Name/Location of the Sewage 
Treatment Plant 

Rajivnagar 

Capacity  78 MLD 

Year of commissioning 2018 
Implemented by Vadodara Municipal Corporation 

Total Capital cost Rs. 88.50 Crore 

Technology adopted Secondary treatment - Sequential Batch Reactor 
(SBR)  
Tertiary treatment - UV and media filtration Quantity of wastewater reused 2 MLD  

Area of reuse 1.5 MLD for horticulture and 0.5 MLD in sewer 
cleaning machine 

Agency responsible for O & M Rajkamal Builders Infrastructure Pvt. Ltd. 

Operation and Maintenance cost  Rs. 30.91 Lakh per month ( All inclusive) 

Energy cost Rs. 18  Lakhs per month 

Consumables/Repairs Rs. 8 Lakhs per month 

Cost of manpower (Skilled & 
Unskilled personnel) 

Rs. 4.83 lakhs per month 

O & M cost /KL (treated 
wastewater for tertiary treatment 

Rs. 2.58/kL 

Sludge generation  576000 kg per annum 

Mode of treatment & disposal of 
sludge 

Ceres Biotech Pvt. Ltd. collects Sludge in dry back 
form and use it as fertilizer.  

82



 
 
Performance of Treatment Plant 

Parameters Sewage Inflow1 Design value2 After 

Treatment3 

Biological Oxygen Demand (mg/l) 218 <5 <5 

Chemical Oxygen Demand (mg/l) 480 <50 <50 